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N° de série / Serial number

®
robot@coupe CMP 350 V.V. -360 - - --- -- -377----- -
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Index | Piece/Part | Désignation Description
1 89 081 | PIED CMP 350 COMPLET CMP 350 COMPLETE FOOT
2 89 654 | PIED CMP 350 EQUIPE CMP 350 FOOT
3 89 687 | ARBRE D’ENTRAINEMENT CMP 350 CMP 350 DRIVING SHAFT
4 89 643 | KIT PIED MPC/CMP/CMPC MPC/CMP/CMPC FOOT KIT
5 89 645 | ROULEMENT INOX 608 2RS STAINL ST BEAR 608 2RS
6 89 646 | JOINT A LEVRE 8x18x5 SEAL 8x18x5
7 89 626 | CAGE DENTRAINEMENT MP/CMP MP/CMP DRIVING FRAME
8 89 628 | JOINT DE PIED MP/CMP FOOT SEAL
9 89 678 | CLOCHE CMP EQUIPEE CMP BELL COVER
10 89 676 | COUTEAU CMP CMP BLADE
11 89 627 | MOYEU D’ENTRAINEMENT MP/CMP MP/CMP DRIVING HUB
12 89 642 | GARNITURE D’ETANCHEITE SEAL RING
13 89 547 | KIT POIGNEES (G+D)+VIS+CACHE CMP CMP HANDLES (L+R) KIT+SCREW+ CAP SCREW CMP
14 89 533 | KIT ETANCHEITE MP/CMP+VIS+CACHE VIS MP/CMP WATERPROOFNESS KIT+SCREW+CAP SCREW
15 89 536 | BOUTON VARIATEUR MP/CMP.+VIS+CACHE VIS MP/CMP VARIATOR SWITCH+SCREW+CAP SCREW
16 89 546 | KIT GRILLES CMP (x2) CMP VENT COVERS KIT (x2)
17 89 548 | Kit CONNECTEUR+VIS+CACHE VIS CONNECTOR KIT
18 89 662 | OUTILLAGE DE DEMONTAGE MP/CMP MP/CMP DISMOUNT TOOL
19 89 637 | SUPPORT MURAL CMP CMP WALL SUPPORT
20 89 623 | VIS M4x95 CMP (x4) CMP SCREW M4x95 (x4)
21 89 530 | KIT BOUTON MP/CMP+VIS+CACHE VIS MP/CMP KNOBS KIT +SCREW+CAP SCREW KIT
22 89 531 | KIT LEVIER CDE MPC/CMP+VIS+CACHE VIS MPC/CMP COMMAND ARM KIT+SCREW+CAP SCREW
23 89 532 | KIT VIS POIG MP/CMP (x4) MP/CMP HANDLE SCREW (x4)
24 89 607 | VIROLE CMP 350V.V. CMP 350 VV FERRULE
25 89 612 | VIROLE MOTEUR CMP CMP MOTOR FERRULE
26 89 576 | VENTILATEUR CMP CMP VENTILATOR
27 89 570 | CONDUIT VENTILATEUR CMP CMP VENTILATOR PIPE
28 89 679 | ROULEMENT MOTEUR CMP CMP MOTOR BEARING
29 89 639 | JOINT TORIQUE @2x1,5 (x4) SEAL @2x1,5 (x4)
30 89 632 | MOYEU D’ENTRAINEMENT MPC MPC DRIVING HUB
Index Désignation Description
A PLATINE CIRCUIT BOARD
B CABLE D’ALIMENTATION POWER CORD
C INDUIT INDUCED CIRCUIT
D CHARBONS (x2) BRUSHS (x2)
M MOTEUR MOTOR
Machine Voltage A B C D M
34 254 ABRA 89 263 89 117
34 258 / 34 258 A Arabie 220/60/1 89 753 89 539
34254134254 A 89 538
34 250/34 250 A 89 759 89 768
- 230/50/1
34 256 / 34 256 A Suisse 89 751 89 542 89 575
34 251/34251 AUK 89 539
240/50/1
34 252/ 34 252 A Aust 89 540
34255734255 A 120/60/1 89 752 89 541 89 760 89770
34 259 / 34 259 A Japon 89 522
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